Year: 2019

Part Number: 90052220

Model: Power Split 2100V

239222




POS QTY | PARTNUMBER | BESKRIVELSE DESCRIPTION

1 1 442939 HYDRAULIKTANK HYDRAULIC RESERVOIR

2 1 442940 TREKSTANG TOW BAR ASSEMBLY

3 1 442941 TARN BEAM

4 2 442942 HJUL KPL. WHEEL ASSEMBLY

5 2 442943 STIFT COTTER PIN @4X36

6 2 442944 SKIVE @20 FLAT WASHER @20

7 2 434006 HJULKAPSEL TIL 20T WHEELCAP FOR 20T

BRANDEKLGVER LOGSLITTER

8 2 442945 M@TRIK M20X1.5 THIN HEX SLOTTED NUT
M20X1.5

9 1 442946 CYLINDER SKARM CYLINDER COVER

10 1 442947 KL@VEHOVED WEDGE

11 1 Tg725B TG725B TG725B

12 4 442949 GUMMI B@S POLYURETHANE BLOCK

13 2 442950 O-RING @16X2.5 O RING @16X2.5

14 5 442951 PLASTIK HANDTAG PLASTIC HANDLE

15 1 442952 VENTIL CONTROL VALVE

16 1 442953 TRYKFOD PRESSER FOOT

17 1 442954 KADE CHAIN

18 2 442955 SIKKERHEDSSTIFT SAFETY PIN

19 2 442956 FJEDER SPRING

20 22 442957 SKIVE @12 FLAT WASHER @12

21 2 442958 FORBINDER ANGLE CONNECTOR

22 8 442959 SKIVE @10 FLAT WASHER @10

23 2 442960 BOLT M10X25 HEX BOLT M10X25

24 3 442961 BOLT M12X70 HEX BOLT M12X70

25 13 442962 LASEM@TRIK M12 HEX LOCK NUT M12

26 1 442963 FILTERMONTERINGSPLADE FILTER MOUNTING PLATE

27 1 442964 GUMMISKIVE RUBBER WASHER

28 6 442965 SKIVE @6 FLAT WASHER @6

29 6 442966 LASESKIVE @6 LOCK WASHER @6

30 6 442967 BOLT M6X20 HEX BOLT M6X20

31 1 442968 STIK 130° JOINT CONNECTOR

32 4 442969 O-RING @14X2.5 O RING @14X2.5

33 2 442970 O-RING @11.2X2.5 O RING @11.2X2.5

34 1 442971 OLIE BOLT OIL BOLT

35 7 442972 BOLT M12X35 HEX BOLT M12X35

36 4 442973 BOLT M8X65 HEX BOLT M8X65

37 16 442974 SKIVE @8 FLAT WASHER @8

38 15 442975 LASEM@TRIK M8 HEX LOCK NUT M8

39 1 442976 SLANGE HYDRAULIC HOSE?VALVE-
GEAR PUMP?

40 2 442977 FORBINDER EXTENSION CONNECTOR

41 1 442978 PLASTIK PROP PLASTIC PLUG

42 1 442979 SLANGE HYDRAULIC HOSE?VALVE-
HYDRAULIC RESERVOIR

43 1 442980 OLIER@R CLEAR OIL PIPE

44 2 442981 KLEMME CLAMP

45 1 442982 BOLT M12X90 HEX BOLT M12X90

46 1 442983 BESLAG PRESSURE LINK PLATE

47 2 442984 SKIVE THICK WASHER




POS QTY | PARTNUMBER | BESKRIVELSE DESCRIPTION

48 2 442985 K/EDE CHAIN

49 1 442986 ANH/ENGERKOBLING 50MM COUPLER

50 1 442987 LOFTESTIFT HITCH PIN

51 8 442988 SKRUE M12X55 SLOTTED HEAD SCREW
M12X55

52 1 442989 CYLINDER CYLINDER

53 1 442990 BJ/ALKE STANG LOG CRADLE

54 1 442991 HANDTAG B SPLIT CONTROL HANDLE B

55 1 442992 STOTTEBEN FRONT SUPPORT LEG

56 1 442993 LASERING @62 CIRCLIP FOR SHAFT @62

57 20 | 442975 LASEM@TRIK M8 HEX LOCK NUT M8

58 9 442994 SKIVE @10 LARGE FLAT WASHER @10

59 1 442995 GEAR PUMPE GEAR PUMP

60 4 442996 BOLT M8X30 HEX BOLT M8X30

61 1 442997 SNAPRING STEEL WIRE SNAP RING FOR
SHAFT

62 1 442998 SKRUE M6X10 INNER HEX ENG SET SCREW
M6X10

63 1 442999 GEARPUMPE KOBLING GEAR PUMP COUPLER

64 1 443000 MOTOR KOBLING ENGINE COUPLER

65 1 443001 MOTOR B@S ENGINE BUSHING

66 1 443002 GEARPUMPE STATIV GEAR PUMP STAND

67 4 443003 BOLT M5X10 HEX BOLT M5X10

68 1 443004 KOBLING SK/AERM COUPLER COVER

69 4 443005 BOLT M8X25 HEX BOLT M8X25

70 1 443006 FILTER FILTER

71 2 443007 STIFT R PIN

72 12 | 443008 LASESKIVE @12 LOCK WASHER @12

73 10 | 443009 M@TRIK M12 THICK NUT M12

74 1 443010 LOFTE BESLAG LIFTING BRACKET

75 1 443011 KROG HOOK

76 1 443012 SJAEKEL BOW SHACKLE 1/4”

77 1 433680 NYLON SKIVE NYLON WASHER

78 1 443013 FORBINDELSSTANG CONNECTING PIPE

79 1 443014 HANDTAG A SPLIT CONTROL HANDLE A

80 3 443015 M@TRIK M12 HEX NUT M12

81 4 443016 SKRUE M8X16 HEX SCREW M8X16

82 1 443017 M@TRIK M8 HEX NUT M8

83 1 443018 HAENGSELSTIFT HINGE PIN

84 1 443019 STIFT @2X10 COTTER PIN @2X10

85 1 443020 ST@TTEBEN BAGERST REAR SUPPORT LEG

86 4 443021 FJEDER SKAL SPRING SEAT

87 2 443022 BOLT M16X110 HEX BOLT M16X110

88 2 443023 FJEDER PRESSURE SPRING

89 1 443024 VENSTRE HJULSKARM LEFT FENDER

90 1 443025 H@JRE HJULSKARM RIGHT FENDER

91 1 443026 HANDTAG C LIFTING BRACKET RELEASE
HANDLE C

92 8 443027 LASESKIVE @10 LOCK WASHER @10

93 2 443028 BESLAG WEDGE SLIDE

94 2 443029 STIFT @3X30 COTTER PIN @3X30




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

95 1 443030 OLIE PROP OIL PLUG

96 1 443031 KROG HOOK

97 1 443032 FORBINDELSESSTANG CONNECTING ROD

98 2 443033 BOLT PAWL (B)

99 2 443034 RING KEY RING

100 2 443035 FJEDER SPRING B

101 1 443036 MANUAL BEHOLDER MANUAL CANISTER

102 5 443037 LASEM@TRIK M6 NYLON LOCK NUT M6

103 2 443038 LASEM@TRIK M16 NYLON LOCK NUT M16

104 3 443039 BOLT M6X65 HEX BOLT M6X65

105 6 443040 SKIVE 96 LARGE FLAT WASHER @6

106 1 443041 VENSTRE AKSEL LEFT AXLE

107 1 443042 HJJRE AKSEL RIGHT AXLE

108 2 443043 BOLT M12X25 HEX BOLT M12X25

109 4 443044 SKIVE @12 LARGE FLAT WASHER @12

110 2 443045 SKIVE @16 FLAT WASHER @16

111 1 443046 BOLT M12X75 HEX BOLT M12X75

112 1 443047 KRAVE AXLE SLEEVE

113 1 443048 BOLT M10X55 HEX BOLT M10X55

114 9 443049 LASEM@TRIK M10 HEX LOCK NUT M10

115 2 443050 BOLT M6X16 HEX BOLT M6X16

116 1 443051 B@S BUSHING

117 1 443052 HAJTRYKSSLANGE B HIGH PRESSURE HOSE B

118 1 443053 HAJTRYKSSLANGE A HIGH PRESSURE HOSE A

119 2 443054 SKRUE M6X12 HEX SOCKET HEAD SCREW
M6X12

120 1 443055 FORBINDELSESSTANG A CONNECTING ROD A

121 2 443056 CYLINDER BESLAG CYLINDER LIMIT BLOCK

122 7 443057 BOLT M10X30 HEX BOLT M10X30

123 1 443058 KADEDETALJE CHAIN HOIST

124 2 443059 SKRUE M12X60 SLOTTED HEAD SCREW
M12X60

125 1 443060 GEVINDSTANG THREADED ROD

126 5 443061 BOLT M8X25 HEX BOLT M8X25

127 1 443062 FJEDER TENSION SPRING

128 1 443063 ROTERINGSBESLAG ROTATING SEAT

129 1 443064 BOLT M10X35 HEX BOLT M10X35

130 1 443065 FIJEDER TORSIONAL SPRING

131 4 443066 GUMMI SKIVE RUBBER WASHER 2

132 1 443067 ELEKTRISK ELECTRIC BREAKING

BREMSEKONTAKT SWITCH

133 2 443068 SKRUE M4X30 SCREW M4X30

134 4 443069 SKIVE @4 FLAT WASHER @4

135 2 443070 LASEM@TRIK M4 HEX LOCK NUT M4

136 1 443071 TRYKFJEDER PRESSURE SPRING

137 1 443072 BOLT M10X70 HEX BOLT M10X70

138 1 443073 VINKELSTIK ANGLE CONNECTOR

139 1 443074 BOLT M8X40 HEX BOLT M8X40

140 1 443075 BOLT M8X35 HEX BOLT M8X35

141 1 443076 BOLTSAT BOLT SET






